
The Official Magazine of the Central States Water Environment Association, Inc.

www.cswea.org      Wisconsin    Illinois    Minnesota Fall 2007

Water Environment
Federation®

Preserving & Enhancing
the Global Water Environment

Central States Water 
Environment Association

3809 Shenandoah Dr.
Crystal Lake, IL  60012

CHANGE SERVICE REQUESTED

Thorn Creek 
Basin Sanitary 
District 

Thorn Creek 
Basin Sanitary 
District 

Thorn Creek 
Basin Sanitary 
District 



http://www.wilo-emu-usa.com


Fall 2007 • CSWEA �

w
w

w
.csw

ea.org

Continuing Education Courses for  
Water and Wastewater Professionals

Earn PDH credits 
all courses!

Legal Aspects of Engineering, Public Works  
and Construction
[...]
Fall 2007 • CSWEA 19

w
w

w
.csw

ea.org

www.trotterandassociates.com


In June of 2006, the City of Fargo placed a one-cent, 
20-year dedicated infrastructure sales tax measure on the 
ballot and passed the measure with nearly 70 percent of 

the vote. This dedicated funding source will provide secure 
revenue to fund necessary improvements to manage growth 
and maintain the reliability of its wastewater utility, as well 
as provide funding for water utility, flood control, and street 
improvements. The keys to success included comprehensive 
master planning for utility improvements, definition of fund-
ing challenges, and strategic public outreach, which included 
educating the city’s decision makers. Ultimately, the public 
outreach efforts were successful in selling the need for infra-
structure funding and the public passed the dedicated sales 
tax initiative. 

Foundation for funding needs
Recognizing that major infrastructure improvements were 
likely imminent due to the realities of a growing service area, 
the City of Fargo elected to begin a comprehensive master 
planning process for both its water and wastewater utili-
ties in 2003. The city retained Advanced Engineering and 
Environmental Services, Inc. (AE2S) to investigate existing 
system capabilities and limitations, work with the city’s plan-
ning department to establish a basis for growth projections, 
complete computerized models of the city’s distribution and 
collection system, develop improvement concepts, and rec-
ommend a capital improvements plan. The recommended 
capital improvements plan includes over $220 million of 

B y  E r i c  C .  D o d d s ,  P E ,  P r o j e c t  M a n a g e r,  A E 2 S  a n d  B r u c e  G r u b b ,  P E ,  E n t e r p r i s e  D i r e c t o r,  C i t y  o f  F a r g o

water system improvements and over $230 million of waste-
water system improvements by 2028 (a 25-year planning 
period from 2003). 

Upon completion of the initial capital improvements plan 
as part of the draft Wastewater Collection System Master 
Plan (CSMP) and draft Water Distribution System Master 
Plan (DSMP), it was recognized that additional effort was 
warranted to identify the currently available funding sources 
and the magnitude of the anticipated funding short-falls for 
the planned wastewater system improvements. As such, the 
city’s enterprise director and utility staff worked with AE2S to 
complete a funding matrix that defined the current pro-
grammed funding sources, potential future revenue sources, 
and the anticipated funding shortfall. The results of the fund-
ing matrix indicated that the anticipated funding shortfall 
through 2028 was approximately $70 million for the water 
utility and approximately $144 million for the wastewater 
utility.

This information provided the foundation for present-
ing to the city’s leaders a summary of the master plan-
ning process. The presentation included the recommended 
capital improvements plan and a discussion on the funding 
challenges. The capital improvements were split into four 
categories, and presented in a color-coded graphical format 
for simplicity. At the end of the presentation, the commission-
ers clearly understood the limitations of the existing system, 
the recommendations to address those limitations, and the 
funding challenges that faced the city.

Public Outreach Leads to 
Infrastructure Funding Support

Figure 1:  An economic analysis of the city’s planned capital expenditures and existing 
programmed revenue sources was completed to define the funding challenges (non-
programmed dollars) for 10-year and 24-year planning periods. 

Figure 2: The planned capital improvements associated with the city’s wastewater 
collection system master plan were categorized for presentation purposes.

CSWEA • Fall 200720



Figure 3: A graphical CIP was prepared and used to convey technical information from 
the master plans to city leaders.  

Figure 4: An informational presentation 
regarding the city’s infrastructure planning 
and funding challenges was given by the 
mayor to the other city commissioners to 
develop and understanding and support 
for the proposed infrastructure sales tax 
funding approach.

Figure 5: The presentation included a 
summary of the funding shortages for 
water supply, water, and wastewater 
utilities.

One voice for funding needs
Throughout the master planning process, the mayor (now 
former mayor, Bruce Furness) had been a liaison to the city’s 
utility committee. As such, the mayor supported the need for 
infrastructure improvements as a backbone to the city’s vital-
ity. In an effort to garner broad support for the utility improve-
ments, city staff and AE2S worked with the mayor to prepare 
a separate presentation to discuss the funding challenges in 
more depth. This presentation was given by the mayor to the 
other commissioners, city staff, and the media. The presenta-
tion discussed not only the infrastructure needs resulting from 
the master planning process, but also the city’s long-term 
water supply, flood control, and street improvement needs. 
The result of this presentation was a very compelling argu-
ment for a new funding source dedicated to infrastructure. The 
commissioners agreed with the mayor and one voice support-
ing the funding needs for utility infrastructure improvements 
resulted. A key component to the success of the informational 
presentation was that the presentation included not only a 
problem, but also a funding solution concept.

Spreading the word
Upon securing broad support from the city commission, the 
support of the voting public was ultimately going to define 
success of the proposed sales tax. To compound this already 
challenging task, other groups were proposing a different 
half-cent sales tax for altering school funding away from 
property taxes. It was apparent that a “competition for sales 
tax dollars” could result from the two proposals. Also, to pass 
either tax proposal required at least a 60 percent supporting 
vote from the public. 

With this challenge set, the mayor and others began 
spreading the word. The mayor wrote several 

articles in support of the tax in 

Fall 2007 • CSWEA 21

w
w

w
.csw

ea.org



the local newspaper and gave speeches to city leaders, the 
media, and the public at events. Mr. Furness is quoted in The 
Forum as saying, “These are essential projects; the need will 
not go away. Without this sales tax, utility rates will have to be 
significantly increased.” Furness was also quoted saying “We 
think this is a proactive solution. We are not waiting until the 
infrastructure deteriorates and crumbles away.” It was bold 
statements such as this that encouraged the public to become 
more educated and to support this initiative. 

In addition to the support from the mayor, the city’s enter-
prise director and AE2S CEO were guests on a local talk radio 
show prior to the vote to discuss the background and explain 
the need to the voting public.

Conclusion
In the evening of June 13, 2006 it was clear that the efforts 
to demonstrate the utility system challenges and the need 
for a dedicated funding source were successful. The voters 
responded with approximately 70 percent support for the 
infrastructure sales tax. Starting in 2009, the sales tax will 
provide approximately $18 million dollars per year for water, 
wastewater, street, and flood control infrastructure improve-
ments. It is expected that the city will balance this revenue 
stream with prudent rate increases and appropriate debt 
financing to implement the recommendations included in the 
Water DSMP and Wastewater CSMP. 

The former mayor (Bruce Furness) played a large role on encouraging the citizens 
of Fargo to support the one-cent sales tax.

CSWEA • Fall 200722

www.hrgreen.com


Central States will host one of the regional Water Environment Federations Member Association 
Exchange (WEFMAX) in March of 2008 in the Twin Cities area. These regional exchange meetings are 
great incubators for the transfer of information and provide an excellent forum for association leaders 
from around North America to discuss common challenges and share great ideas. WEFMAX is often 
our first opportunity to meet the future president of WEF, since it is the vice president of WEF who leads 
the meetings. WEFMAX is open to all CSWEA leaders and is highly recommended for committee chairs, 
section officers and leaders at all levels. Plan to attend and meet leaders from WEF and other WEF 
member associations from around the country and participate in this outstanding networking and rela-
tionship-building two-day event. Stay tuned for more details in future issues of Central States Water.

CSWEA to Host WEFMAX ’08 in the Twin Cities

Fall 2007 • CSWEA 23

w
w

w
.csw

ea.org

www.earthtech.com


Thorn Creek 							    
Basin Sanitary District 

B y  J i m  D a u g h e r t y

Established in 1928 to serve Chicago Heights, Illinois, the 
Thorn Creek Basin Sanitary District (TCB) has expanded 
to provide wastewater treatment services for six commu-

nities in the southern suburbs of Chicago. TCB has focused on 
constructing and operating wastewater treatment facilities and 
a regional trunk sewer system. Each of the six communities 
owns and operates the local collection system.  

TCB’s wastewater treatment plant is located in Chicago 
Heights. The receiving stream, Thorn Creek, extends 19.5 
stream miles before discharging into the Little Calumet River.   
Historically flowing into Lake Michigan, the Little Calumet 
River is now diverted via the Cal-Sag Canal into the Illinois 
River waterway. Upstream of the district’s outfall, the 7Q10 of 
Thorn Creek is 0.19 MGD. The stream volume available for 
mixing is less than 1:1.

The district’s first wastewater treatment plant was con-
structed in 1933. It was an activated sludge plant, one of the 
first in Illinois. That plant has been expanded seven times 
and now has a dry weather flow capacity of 15.94 MGD. It 
provides treatment services for the district’s entire service area 
containing 100,000 people.  

The plant was expanded to achieve nitrification in 1978 by 
adding two-stage activated sludge. The plant is currently oper-
ating at 75% of rated capacity. To reduce the power demand 
and save operating labor, the first stage activated sludge units 
were removed from service in 1982. The facility is able to 
achieve complete nitrification using only the second stage. The 
design detention time of the second stage is 4.6 hours. At cur-
rent average annual flow, detention time is just over five hours. 
Aeration basins are loaded at 25 lbs CBOD5/CCF.  

The clarifiers used for the activated sludge system are 
peripheral feed clarifiers and produce an effluent low in SS. 
That effluent is further polished by shallow bed traveling bridge 
sand filters. Disinfection is practiced May through October 
using sodium hypochlorite. Sodium bisulfite is used for dechlo-
rination. The system is automated using ORP monitors.

Discharge limits and plant performance are:

Primary Clarifiers Final Clarifiers

Solids processing consists of two-stage mesophilic diges-
tion. The first stage is completely mixed and provides 15 
days of detention time. The second stage is partially mixed. 
Digested biosolids are pumped to lagoons for thickening. 
After several years of thickening, the biosolids are removed 
with a dredge at 8-10% TS. Tank trucks are used to haul the 
biosolids to farm fields where application is via knife injection.

 TCB was one of the first facilities to use computers to mon-
itor plant operations. A SCADA system was placed in opera-

* Monthly average except chlorine, which is a daily limit.

		  NPDES	 ANNUAL AVERAGE
		  LIMIT *	 DISCHARGE

CBOD		  10 mg/l	 3.4 mg/l

SUSPENDED SOLIDS	 12 mg/l	 3.8 mg/l

AMMONIA	- SUMMER	 1.8 mg/l	 0.25 mg/l

	 - WINTER	 4.0 mg/l	 0.35mg/l

FECAL COLIFORM 

	 -SUMMER	 400 count /100 ml	 60 count / 100 ml

CHLORINE	 0.05 mg/l	 0.02 mg/l

CSWEA • Fall 200724

Plant Profile



tion in 1978. A third generation SCADA system is now in use. 
The SCADA system improves plant control and performance 
and has led to a reduction in the work force.

In 1992, the district decided to replace its turbine aeration 
system with a more efficient fine bubble system. After pilot 
testing, the district decided to use fine bubble membrane disc 
aerators. Off-gas testing of the entire aeration system was 
conducted to determine the actual oxygen demand, the alpha 
factor, the spatial distribution of the oxygen demand. Alpha 
was found to increase in each of the three aeration passes.  
Following installation, the off-gas testing was repeated to 
verify the system design. The follow-up testing showed that the 
installed system closely matched oxygen demand in each pass 
and has proven useful in fine tuning operation of the system 
for optimum efficiency. The work was described in a paper 
presented at a CSWEA conference.

In 1995, TCB began receiving an industrial wastewater 
high in sodium sulfate. Since sodium sulfate is not removed in 
the treatment plant, the industrial discharge caused elevated 
levels of sulfate and total dissolved solids (TDS) in the plant 
effluent. TCB was able to show that elevated levels of TDS and 
sulfate would not have a negative impact on Thorn Creek. 
The Illinois Pollution Control Board granted an adjusted 
standard for Thorn Creek to cover the proposed discharge. 
Based in part on the Thorn Creek experience, the Illinois EPA 
is proposing to raise the sulfate limits statewide. This work was 
the basis of a paper presented at WEFTEC.

Elevated sulfate concentrations in the wastewater have 
increased concentrations of hydrogen sulfide in the district’s 
anaerobic digesters to as high as 1% (by volume). Increased 
scaling in boilers/heat-exchangers and gas mixing equipment 
results in increased maintenance costs.

In spite of having a separate sewer system TCB experiences 
increased flow rates during storm events as a result of inflow 
and infiltration (I/I). Excess flow facilities at the main plant 
boost the peak capacity to 64 MGD or four times dry weather 
flow. The district also has an off-site excess flow facility with 
a capacity of 26 MGD. These facilities are not adequate to 
handle peak flows from intense storms. TCB has responded 
by establishing peak flow limits on I/I for the six communities 
that own the local sewers. TCB is requiring the communities 
to spend a minimum of $30 per capita per year on sanitary 

Aeration Basins

Aeration Basins

sewer rehab. TCB is also constructing a 26 MG retention 
basin for short-term shortage of peak flows.

The district’s workforce consists of 33 full-time and two to six 
part-time employees. The plant is staffed 24 hours per day. 

Fall 2007 • CSWEA 25

w
w

w
.csw

ea.org

mailto: dbrandt@pvschemicals.com
www.pvschemicals.com


CSWEA • Fall 200726

www.vbminc.com
mailto: info@bvminc.com
http://www.ruekert-mielke.com
www.swansflow.com


As members of CSWEA, we have 
a great opportunity to recognize 
and reward individuals and 

organizations who make contributions 
to the water environment profession 
through WEF’s Member Associa-
tion Awards Program (yet only a few 
respond to these solicitations annually), 
and a proposed Professional Certifica-
tions Program through the Association 
of Boards and Certification (ABC). 
These programs also offer opportunities 
to show our communities just how com-
mitted we are to protecting important 
resources – our employees.

It is evident that safety is of key 
importance to any level of facility 
success. The WEF George W. Burke 
Jr. Facility Safety Award was 
established in 1982 in recognition of 
active and effective safety programs in 
municipal and industrial wastewater 
treatment facilities. This prestigious 
award recognizes a single treatment 
facility within CSWEA based on both 
the documented safety program and 
illustrated safety record of the facility for 